



PSB Singapore

CERTIFICATE OF CONFORMITY

No. CLS2 126768 0001 Rev. 00

Initial No. -

Certificate Holder: CATALYSTE PTE. LTD.
33 Ubi Avenue 3
#01-20, Vertex
Singapore 408868
SINGAPORE

UEN - 201537136H

Product: Materials For Wall/Ceiling Construction

Brand Name: O2

Model(s): O2

Product Details: Rating: Class 0
Thickness: 0.7mm (Overall thickness: 6.7mm)
Bulk Density: 1161kg/m³
Tested on the High Pressure Laminate face bonded on one side
of an approximately 6mm thick calcium silicate board

Standard(s): BS 476-6:1989/A1:2009
BS 476-7:1997

Country of Origin: India

Test Report(s): 7191320369-MEC23/A1-YWA & 7191320369-MEC23/A2-YWA

Valid until: 2029-07-01

Page 1 of 1

Issued on: 2024-07-02

Vice-President (Certification Department)
TÜV SÜD PSB



This Certificate is the property of TÜV SÜD PSB Pte Ltd. Reports listed in this certificate is an integral part of the certificate and should be read in conjunction with it. The use of this Certificate is subjected to TÜV SÜD Group Testing and Certification Regulations; TÜV SÜD PSB Pte Ltd (PSB) General Terms and Conditions of Business and PSB Product Listing Scheme (PLS) Application Fact Sheet. The manufacturer is solely responsible for compliance of any product that has the same designation as the product type-tested. Persons relying on this Certificate should verify its validity by checking the e-directory: www.tuvsud.com/ps-cert. For more information on TÜV SÜD PSB Pte Ltd product certification: www.tuvsud.com/sg